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.Cdodigo cliente/ Customer ID
1269

Pedido No./ Sales order
130849 7968

Orden de compra/ Purchase order

Cliente/ Customer

PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 66-O COL. SAN FRANCISCO CHILPAN
TULTITLAN

MX

54940

Remision/ Delivery
724171

Medio de Transporte/ Means of transportation
Triple eje con susp. de'a

Descripcion de mercaderias/ Goods description
ROLLO FRIO RECOCIDO

Datos Generales / General Data -
No. Rollo/Coil | Colada/Heat |Recubrimientof Peso/Weight Espesor/ "Ancho/Width "Largo/Length CapafThickness
id. Coating Thickness mm ’ :
fin
kg - 1b in mm m ft ozZ/ft2 gim2
1408963AE WA4293722 N/A . 9140 20177 3.04/0.1197 48.23 1225 N/A N/A N/A N/A
1408963AF WA4293722 N/A 8160 20199 3.04/0.1197 48.23 1225 NIA N/A N/A N/A
) Datos Generales / General Data
No. Rollo/Coil | Colada/Heat TS/ST (1) { No. Parte/Part Descripcion/Description Norma de Grado/Grade
id. Calidad/Quality
Norm
- 1408963AE | WA4203722 NIA ROLLO FRIO RECOCIDO SAE J403 1008
1408963AF WA4293722 N/A ROLLO FRIO RECOCIDO SAE J403 1008

1. TS: Tratamiento superficial, Aceitado, Sellade / ST. Superficial treatment, Oded, Stenclled.etc 2 LE: Limite elastico / YP: Yield Point
5. LULL Lirite Inferior f Lower Limit

4. HRBW: Rockwell B Indentador de WC

3. RT: Resistencia a la tension / TS: Tensile Strenght
8. LS/UL Limite Superior / Upper Limit

Observaciones / Comments
NIA

ClL/ID#

Certificamas que e material aqui deschito ha siio ingpectionado y ensayada por personal autonizade independiente del area

de manufactura con resutiados satisfactonios en concordancia con La norma ariba descrita

Propiedades Mecanicas bajo las normas ASTM EB, E18, E517, E646, EN-30002, segin requevimiento y peso de capa bajo ASTM A90
We here cerbly thal the matenal described in here has been les!ed and |nspected by authorized personal mdpern!enl trom

1he manufactunng depariment with satr ¥ results in of the above

Mechanical Properties as ASTM EB, E18, 5517 E646, EN-10002, a4 requured and coaling werght with ASTM ASD

Firma / Signature’

it Ve

Ing. Antonio Mani
Temium Labs

Dana 1 ~f 2
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Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ C Mn P 8 Al Si Cu Ni Cr Mo v Chb Ti N
id. Heat . . .
1408963AE  |WA4293722] 0.050 | 0.190 | 0.012 | 0.008 | 0.049 | 0.020 | 0.002 | 0.010 { 0.010 | 0.001 | 0.001 | 0.001 | 0.001 | 0.005 ' -
Calidad del Acero / Stee! Quality (Anélisis Quimico/Chemical Analysis) ) N
No. Rollof/Coil | Colada/ C Mn P S Al Si Cu Ni Cr Mo \4 Cb Ti N
i id. Heat N
-1408963AF  |WA4293722{ 0.050 { 0.190 | 0.012 | 0.008 | 0.049 | 0.020 | 0.002 | 0.010 | 0.010 | 0.001 | 0.001 | 0.001 ] 0.001 | 0.005
Notas / Notes: |

1. TS: Tratamiento superficial, Aceitado, Sellado f ST. Superficial treatment, Oiled, Stenciled etc
4. HRBW: Rockwell B Indentador de WC

2. LE: Limite elastico / YP: Yield Point
5. LILL Limite Inferor f Lower Limit

3. RT: Resistencia a la tensién 7 TS: Tensile Strenght
6. LSAUL Limite Superior / Upper Limit

Observaciones / Comments CL/IID#
NiA :
Firma / Signature
Cemﬁcamos que el rnaleﬂal aqul descrilg ha sido oy por personal izado i del area .
A GO r en dancia con la ramna aniba descrla %‘ W ~

Pfopvedades Mecannas bajo las normas ASTM E8, E18, E517. E646, EN-10002, segon requerimienta y pesc de capa bayo ASTM ASC
We here certify that the matenal described in here has been tested and « d by i if it from

the manufacturing departmeni with satisfactory resutts in accordance with requi of the abave P

Mechanical Properlies as ASTM £8, E18, E517, ES46. EN-10002. as requrred anx coating weight with ASTM AQO

Ing. Antanio Mani

L Temium Labs
Bana 9 nf?




